wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 4ﬂLtweI{llBu\mn) " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
@ AVG 54 @ ) AVG_54
) 7 b i
1 e et 1 m%»vww"w
i W
350 340
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ B3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1BEN 240711 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1319500 41.36 74.60 -32.64 34.87 28.09 10.54 33.39 L5 .- - PEAC 1 3195.00 43.35 74.00 -30.65 36.86 25.09 10.54 B39 LB - - PEAK
1493400 45.77 74.60 -28.23 34.16 32.60 1279 3419 6.4 - -- PEAC 1 493408 44.98 74.00 -29.62 33.37 3260 12.79 34.19 @41 - - PEAK
3 740L.00 49.30 74.60 -24.70 32,45 36.80 l6.06 36.78 @74 -- - PEAC 3 7ApL.oe 48.85 74.00 -25.15 32,63 36.80 1606 678 @74 - - PEAK
4 74gl.00 39.17 54.00 -14.83 22.35 36.80 16.86 36.78 @.74 - -- AVERAGE 4 748180 38.9 54.00 -15.64 22.14 36.80 16.86 36.78 0.74 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-179 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg il ] 5 ~
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (NHz) Frequency (NHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-180 of 220

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

53
Mode Band Edge
2400-2483.5_802.11ax HE20_CH12_106/54 RU_2467MHz
ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
PEAK BE 74 PEAK 74
00 00
1
3 R e — 28 T T Y R s |
b
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248358 56.69 74.80 -17.31 44,08 26.64 8.94 33.00 10.03 408 256 PEAK 1 2467.08 B87.81 ------ ---oee 75.31 26,54 8.92 3299 10.83 408 25 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15 i
00 00
AVG_BE 34 AVG_54
525 528
1 _’_.J—m-‘_’—’"_‘_’_—’_‘_‘J
M"Mm—v—w—m—vwww
350 350
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.080kHz VB:2. 200kHz SKT:Auto : RBli:1080.060kHz VB:2.200kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248355 43.74 54.00 -10.26 3113 26.64 8.94 33.00 10.03 408 256 AVERAGE 1 2467.08 8026 ------ ------ 67.78 26,52 8.92 32.99 10.83 488 256 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-181 of 220



samanas. FCC RADIO TEST REPORT

Report No. : FR491243B

53

Mode Band Edge

2400-2483.5_802.11ax HE20_CH12_106/54 RU_2467MHz

ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
s s 1
PEAK BE 74 PEAK 74
00 00
1
i Wriehattab il el SZ‘SM bRt
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248358 5405 74.00 -19.95 4144 26.64 8.94 33.00 10.03 408 297 PEAK 1 2467.08 85.28 ------ ------ JA7 26,52 8.92 3299 10.83 488 297 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15
1
00 00
AVG_BE 34 AVG_54
525 528
1
U P Y S
%0 R e = A
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RE:1080.060kHz VB:2. 200kHz SKT:Auto : RBli:1080.060kHz VB:2.200kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248358 4209 54.00 -11.91 29.48 26.64 8.94 33.00 10.03 408 297 AVERAGE

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 267.08 77.04 ------ oo 64.56 26,52 8.92 32.99 10.83 488 297 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-182 of 220



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Vertical
1 4ﬂLml{dB!l\mn] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
. AVG_54 . 3 AVG_54
o 2 . n st 1 2 " rgtontisberie b
)
W ohg il W
350 3540
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg
1 3195.08 41.34 74.00 -32.66 34.85 28.09 10.54 33.39 1.5 - -- PEAK 1 3195.0@ 45.35 74.60 -28.65 3B.86 28.89 10.534 33.39 L2 - -- PEAK
1 493408 44.35 74.00 -29.65 32.74 32.60 12.79 34.19 @.41 - -- PEAK 1 493400 45.73 74.60 -28.27 34.12 32.60 1279 3419 0.4l - -- PEAK
3 6390.08 47.67 74.00 -26.33 3271 35.64 14.61 35.69 .48 - -- PEAK 3 6390.0@ 54.94 74.60 -19.86 39.98 35.64 14.61 35.69 0.4 - -- PEAK
4 748100 43.66 74.00 -25.34 31.84 36.80 16.86 36.78 @.74 - -- PEAK 4 748100 49.49 74.00 -24.51 32.67 36.80 16.86 36.78 0.74 - -- PEAK
5 7401.08 39.26 54.00 -14.74 22.44 36.80 16.86 36.78 @.74 - -- AVERAGE 5 74pl.0@ 39.19 54.60 -14.81 22.37 36.80 16.86 36.78 .74 - -- AVERAGE

Remark: The unwanted signal #3 can be ignored since it falls within the non-restricted band and meet the
requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg ] m— | W
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-184 of 220

FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT Report No. : FR491243B

54

Mode Band Edge

2400-2483.5_802.11ax HE20_CH13_26/8 RU_2472MHz

ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
PEAK BE 74 PEAK 74
700 | 700
55 M i3 MMMWW
N AR
[l
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 28362 65.19 74.80 -B.81 5258 26.64 8.94 33.80 10.03 145 185 PEA 1 M72.08 98,96 ------ ------ 73.40 26,60 8.93 3300 10.83 145 185 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15 1
00 00
AVG_BE 34 AVG_54
528 M 528 L,__.,_._._W
%0 e
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000

frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
: RE:1080.060kHz VB:2. 200kHz SKT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 283,51 53.28 54.00 -8.72 40.67 26.64 8.94 33.80 10.03 145 185 AVERAGE

Frequency (MHz)

Site + B3CH21-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RBli:1080.060kHz VB:2.200kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 M72.08 8395 ----mm -oooee 7139 26,66 8.93 3300 10.83 145 185 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-185 of 220



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

54
Mode Band Edge
2400-2483.5_802.11ax HE20_CH13_26/8 RU_2472MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
PEAK BE 74 PEAK 74
00 ; 00
iy MM"MW 0% ¥ i L""“ * u
T i M
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2483.62 62.44 74.00 -11.56 49.53 26.64 8.94 33.00 10.03 1e@ 335 PEAK 1 M72.08 8735 ----mn -oooee JAT9 26.66 8.93 3300 10.83 18@ 335 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15 ]
00 00
AVG_BE 34 AVG_54
525 528
N [F RS-
350 350
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RE:1080.080kHz VB:2. 200kHz SKT:Auto : RBli:1080.060kHz VB:2.200kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248355 49.96 54.00 -4.04 37.35 26.64 8.94 33.80 10.03 108 335 AVERAGE 1 17208 80,19 ----mn -oooee 67.63 26,60 8.93 3300 10.83 1@ 335 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 ML&V&IWB!IWIH] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
AVG_54 N N AVG_54
52 TR e 825t T R
T | o
350 3540
Peak
115 7.
Avg
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg
1 3195.08 4.78 74.00 -33.22 34.29 28.09 10.54 3339 LS - -- PEAK 1 3195.0@ 48.07 74.60 -25.93 41.58 28.89 1.4 33.39 LS - -- PEAK
1 4944.08 45.68 74.00 -28.32 34.80 32.66 12.80 34.19 @.41 - -- PEAK 1 494400 45.21 74.60 -28.79 33.53 32.66 1286 34.19 0.4l - -- PEAK
3 6390.08 43.16 74.00 -25.84 33.20 35.64 14.61 35.69 0.48 - -- PEAK 3 B390.00 49.76 74.60 -24.24 34.80 35.64 1461 35.69 0.4 - -- PEAK
4 7416.00 49.17 74.00 -24.83 32.34 36.80 16.88 36.79 @.74 - -- PEAK 4 7416.80 48.91 74.00 -25.69 32.88 36.80 16.88 36.79 0.7 - -- PEAK
5 7416.08 39.11 54.00 -14.89 22.28 36.80 16.08 36.79 @.74 - -- AVERAGE 5 7416.00 38.53 54.60 -15.17 22.00 36.80 16.08 36.79 .74 - -- AVERAGE

Remark: The unwanted signal #3 can be ignored since it falls within the non-restricted band and meet the
requirements of 15.247 (d).

TEL : 886-3-327-0868 Page Number : E1-187 of 220
FAX : 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg 0 bl
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-188 of 220

FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT

Report No. : FR491243B

Mode Band Edge
2400-2483.5_802.11ax HE20_CH13_52/40 RU_2472MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
PEAK BE 74 PEAK 74
00 | 00
28 W““ SZ‘SWWWW' ] L
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 248355 66.39 74.80 -7.61 53.78 26.64 8.94 33.00 10.03 108 184 PEAC 1 M72.08 88.77 ----mm -ooee 76.21 26,66 8.93 3300 10.83 108 184 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15 1
00 00
AVG_BE 34 AVG_54
52‘5 w ™ Lﬁ.————f«———“‘*
%0 e e S
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000

frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
: RB:1080.060kHz VB:2.400kHz SKT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Remark

1 283,51 53.16 54.00 -0.34 48.55 26.64 8.94 33.00 10.03 108 134 AVERAGE

Frequency (MHz)

Site + B3CH21-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RBli:1080.060kHz VB:2.400kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 M72.08 BLE3 ----mn -ooee 69.67 26,60 8.93 3300 10.83 10@ 184 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-189 of 220



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

55
Mode Band Edge
2400-2483.5_802.11ax HE20_CH13_52/40 RU_2472MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
05 15 1
PEAK BE 74 PEAK 74
700 1 700
s w a5 W
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28355 6474 74.80 -9.26 5213 26.64 8.94 33.80 10.03 334 168 PEAK 1 M72.08 85.68 ------ ----m- 7312 26,60 8.93 3300 10.83 334 160 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15
1
00 00
AVG_BE 34 AVG_54
528 528
S R P [ R T
35‘0 35‘0M
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RB:1080.060kHz VB:2.400kHz SKT:Auto : RBli:1080.060kHz VB:2.400kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248351 5A.01 54.80 -3.99 37.48 26.64 8.94 33.80 10.03 334 160 AVERAGE 1 M72.08 78.63 ----mm -oooee 66.67 26,60 8.93 3300 10.83 334  16@ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Vertical
1 4ﬂLtwel{dBil\mn) ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
AVG 54 3 AVG_54
525 2 U ———— % 1 Z n e T
L W
350 3540
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg
1 3195.08 46.77 74.00 -33.23 34.28 28.09 10.54 3539 LS - -- PEAK 1 3195.0@ 43.16 74.60 -38.84 36.67 28.89 10.34 33.39 L2 - -- PEAK
1 494408 45.99 74.00 -28.10 34.22 32.66 12.80 34.19 @.41 - -- PEAK 1 494400 46.69 74.60 -27.31 35.81 32.66 12.86 34.19 0.4l - -- PEAK
3 6375.08 46.65 74.00 -27.35 31.80 35.55 14.59 35.69 .48 - -- PEAK 3 B375.0@ 54.28 74.60 -19.72 39.43 35.55 1459 35.69 0.4 - -- PEAK
4 7416.00 49.39 74.00 -24.61 32.56 36.80 16.88 36.79 @.74 - -- PEAK 4 7416.80 49.89 74.00 -24.91 32.26 36.80 16.88 36.79 0.7 - -- PEAK
5 7416.08 39.31 54.00 -14.69 22.45 36.80 16.08 36.79 @.74 - -- AVERAGE 5 7416.00 39.08 54.60 -15.80 22.17 36.80 16.08 36.79 .74 - -- AVERAGE

Remark: The unwanted signal #3 can be ignored since it falls within the non-restricted band and meet the
requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg 5l | B
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-192 of 220

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FR491243B

56
Mode Band Edge
2400-2483.5_802.11ax HE20_CH13_106/54 RU_2472MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
PEAK BE 74 PEAK 74
00 00
525 MMMW SZ‘SM W
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28351 68.44 74.80 -5.56 55.83 26.64 8.94 33.00 10.03 408 256 PEAK 1 M72.08 8736 ------ ------ 7483 26,5 8.93 3299 10.83 408 25 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15 ]
00 00
AVG_BE 34 AVG_54
525 M 525 L,,_..__......._m-—
350 30
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.080kHz VB:2. 200kHz SKT:Auto : RBli:1080.060kHz VB:2.200kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248355 5261 54.80 -1.39 40,08 26.64 8.94 33.80 10.03 408 256 AVERAGE T B 67.17 26,58 8.93 32.99 10.83 488 256 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR491243B

56
Mode Band Edge
2400-2483.5_802.11ax HE20_CH13_106/54 RU_2472MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15 1
PEAK BE 74 PEAK 74
4 ’ 0
9% %%me 5 W
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 28351 6418 74.80 -9.82 S5L.57 26.64 8.94 33.00 10.03 408 296 PEAK 1 M72.08 8446 ----m- ----m- 7191 26,58 8.93 3299 10.83 408 295 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15
1
00 00
AVG_BE 34 AVG_54
525 i 528
w (PRSI
350 30
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RE:1080.080kHz VB:2. 200kHz SKT:Auto : RBli:1080.060kHz VB:2.200kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg

1 283,62 49.75 54.80 -4.25 37.14 26.64 8.94 33.80 10.03 408 296 AVERAGE

1 M72.08 76,32 ----mn -ooeee 63.79 26.5% 8.93 32,

99 10.83 4@ 295 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Vertical
1 MLW&I{HB!IVJIH] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
@ AYG 54 @ 3 AVG 54
) 2 1 amie Hogar, s 1 Wg W"‘W”’W‘“‘““W
] s W
350 3540
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CG3AIGEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw dB/m  dB B B o deg Mz dBuV/m dBuV/m B dBw dB/m dB B B om  deg
1 3195.08 46.94 74.00 -33.06 34.45 28.09 10.54 33.39 L5 - -- PEAK 1 3195.0@ 44.38 74.60 -29.70 37.81 28.89 1.4 33.39 LS - -- PEAK
1 4944.08 44.86 74.00 -29.14 33.18 32.66 12.80 34.19 @.41 - -- PEAK 1 494400 45.09 74.60 -28.91 33.41 32.66 1286 34.19 0.4l - -- PEAK
3 6390.08 43.46 74.00 -25.54 33.50 35.64 14.61 35.69 .48 - -- PEAK 3 6390.0@ 55.38 74.60 -18.70 40.34 35.64 1461 35.69 0.40 - -- PEAK
4 7416.00 48.57 74.00 -25.43 31.74 36.80 16.88 36.79 @.74 - -- PEAK 4 7416.80 48.86 74.00 -15.14 32.83 36.80 16.88 36.79 0.7 - -- PEAK
5 7416.08 39.10 54.00 -14.99 22.27 36.80 16.08 36.79 @.74 - -- AVERAGE 5 7416.00 39.29 54.60 -14.71 22.46 36.80 16.08 36.79 .74 - -- AVERAGE

Remark: The unwanted signal #3 can be ignored since it falls within the non-restricted band and meet the

requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg % i %l i
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-196 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 MLMI{IIB!IVJIH) " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
AVG_54 AVG_54
525 525
1
JEA'W"" i Mt g L Nt " it bonid ok ANt g M e ot e o Pt Ahesninty bl
Peak
175 f.
16000 18400, 20800, 2200, 23600, 25000 18000 19400, 20800, 2200, 23600, 25000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2L-HY Site  : O3CHL-HY
Condition: PEAK 74 1n BBHAS17 1224 240624 HORTZONTAL Condition: PEAK 74 Im BBHA917 1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 2970.64 39.86 74.00 -34.14 42.94 3B.80 27.97 6031 -9.54 - - PEM 1 23697.44 39.26 74.60 -34.74 41.69 3B.79 28.46 60.14 -9.54 - - PEAK
TEL : 886-3-327-0868 Page Number : E1-197 of 220
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SPORTON LAB.

Report No. : FR491243B

MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B dB o deg

1 30.00 26,17 40.00 -13.83 33.30 24.64 0.85 32.65 @.63 - - Peak
2 192,96 25.99 43.50 -17.51 41.42 14.78 2.42 32.62 0.07 - - Peak
3 229.82 27.80 46.60 -18.20 4L.74 15.97 2.64 32.62 0.07 - - Peak
4 419.94 29.99 46.00 -16.01 36.80 22.27 3.60 32.78 @.10 - - Peak
5 573.20 33.52 46.80 -12.48 36.34 25.65 4.21 32.83 0.15 - - Peak
6 798.24 3497 46.80 -11.03 34.89 27.50 4.96 32.48 0.19 - -- Peak

MHz dBuV/m dBu/m  dB dBuV dB/m B A8 dB cm deg

1 38.60 29.77 40.60 -10.23 36.98 24.64 0.85 32.65 0.83 - -- Peak
2 9111 27.71 43.58 -15.79 43.9¢ 14.83 1.63 32.68 0.63 - -- Peak
3 250.89 26.88 46.60 -19.92 36.67 19.75 2.81 32.63 @.68 - -- Peak
4 430.08 28.77 46.00 -17.23 34.56 23.17 3.82 383 .65 - -- Peak
5 751.68 32,34 46.80 -13.66 32.57 27.53 4.82 32.69 0.1l - -- Peak
6 019.49 35.63 46.80 -10.37 33.24 28.62 5.37 3L.73 Q.13 -- -- Peak

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
h w o w
N B
— —
o wo 5
i
5 5
0 L L N oy — VIR itttk
2z et A 3 MWWWW' i
200 M paniL T W‘ W
1WWMW i Y
QP/ 10.0) 100)
Peak 30 yri 48, 612, 806. 1000 30 4 48, 612, 806. 1000
Fraquency (MHz) Frequency (MHz)
Site & B3CH21-HY Site & B3CH21-HY
Condition: QP 3m LF 41912805 240204 HORIZONTAL Condition: QP 3m LF 41912805 240204 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
815 5
1 PEAK 74
00 patoey 00
o) .
2 . 2 - Ao 2 o lbokigiepdewl W '
pamilpsthis
30 350
Peak
11 1.
Al 23304 21508 an2 23916 M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 B87.01 5118 74.80 -22.87 36.64 26,79 8.74 32.93 10.03 118 181 PEAK 1 21208 73.28 ------ ------ 60.43 26.9 8.79 32.95 10.83 118 181 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
00 00 1
VG54
528 ﬁ 528 =
1 R — ]
31 350
Avg
11 1.
Al 23304 21508 an2 23916 LAt 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.66 46.81 54.80 -13.19 28.26 26.7% 8.75 32.93 10.03 118 181 AVERAGE 1 212,08 65.39 ----mm -ooee 5262 26,9 8.79 32.95 10.83 118 181 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental

L) PNECICIL)
1225 125
108 105

ki 15

1
PEAK 74
4 st 700 -
52. 1 Bk 52. Ju ki
" yl A A i eyl - i o
%0 380
Peak

17! 11!

Pl 2304 23508 pajgh] 105 L3} 1000 1400, 1800, 200, 2600, 3000

Frequency (MHz) Frequency (MHz)

Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Site + B3CHZL-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ REN:1060.060kHz VBW: 3000, 80ekHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 389,15 52.61 74.00 -21.39 46,06 26.7% 8.75 32.93 18.03 I1S1 368 PEAK

1 2288 7712 —---mn -ooee 64.42 26,82 8.88 32.95 10.83 151  36@ PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
00 0 I
//- VG54
528 528
A e ——
I
) s
Avg
1 17!
Al 23304 21508 an2 23916 LAt 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.97 42,23 54.80 -11.77 29.68 26.7% 8.75 32.93 10.03 151 360 AVERAGE 1 21208 6944 ----mm -oooee 56.74 26,82 8.88 32.95 10.83 151  36@ AVERAGE

TEL : 886-3-327-0868
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Pol. Horizontal Vertical
1 HLMI{IIB!IVJIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
AVG 54 AVG 54
9 1 R it 53 i P b
i fiv et
Peak e .
Avg 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2L-HY Site  : O3CHL-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 240711 HORTZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CA3A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 43400 44.38 74.80 -19.60 33.20 3005 12.68 418 @43 - - PEM 1 450408 45.50 74.60 -28.50 34.32 325 12.68 4.8 043 - - PEAK
TEL : 886-3-327-0868 Page Number : E1-201 of 220
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
— —— e P
Avg 1 B
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (NHz) Frequency (NHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-202 of 220
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Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
f”H PEAK 74
00 00
1 / )
52 I Lot i2; ittt ottt M
30 350
Peak
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1364.46 50.98 74.80 -23.02 38.21 26.9 8.78 32.92 10.03 119 186 PEAK --- 7194 26,82 8.80 3295 10.63 119 186 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
525 525 VG54
1 o B
5 ki e ]
Avg
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 DB6LIS 49.35 54.80 -13.65 27.55 26.99 8.69 32.91 10.03 119 186 AVERAGE 1 M17.88 7719 ----mm oooeee 64.53 26,78 8.88 32.95 10.83 119 186 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-203 of 220

FAX: 886-3-327-0855
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Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
;/“'“ PEAK 74
00 00
1 ! sl
L o T EZWW*““ - PP e R .
30 350
Peak
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138297 5123 74.80 -20.77 36.69 26,79 874 32.93 10.03 1e@ 339 PEAK --- 7063 26,78 8.80 3295 10.63 189 339 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
528 / 528 VG54
| —
JEN JEN i, o R
Avg
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.29 4101 54.00 -12.99 28.46 26.7% 8.75 32.93 10.03 108 339 AVERAGE 1 M7 7506 -—---mn ---m- 62.50 26,78 8.88 32.95 10.83 18@ 339 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E1-204 of 220
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Report No. : FR491243B

1 135813 4,23 54.80 -13.77 27.45 26.98 8.6 32.91 10.03 115 189 AVERAGE

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
s 015 1
/,w\ PEAK 74
00 00
J Ll
52 ; ; i e i2; . gl it
30 350
Peak
11 1.
Al 2354 2608 2862 UM uin 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138379 5h.66 74.80 -23.34 36.12 26,79 874 32.93 18.03 115 189 PEAK --- 7331 26,68 8.85 3297 18.63 115 189 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 00
/ VG54
528 528
1 e
5 ki S e
Avg
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 237,08 77.89 ----mn -ooee 65.33 26.66 8.84 32.97 10.83 115 189 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E1-205 of 220
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Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

PEAK_BE 74

0.

Peak Blank
11!

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 M93.13 50.36 74.00 -23.64 37.68 26,79 8.96 33.81 10.03 115 189 PEAK

1o Letel [dBuVim)

4
14l)

1225

105,

B75

0.

\ AVG_BE_54
52!

Blank
11!

Avg

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RBW:1000.060kHz VBN:1.200kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248853 4931 54.00 -13.69 27.64 26.69 8.95 33.80 10.03 115 189 AVERAGE

TEL : 886-3-327-0868

Page Number : E1-206 of 220
FAX : 886-3-327-0855
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Report No. : FR491243B

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL
+ RBW:1000.060kHz VBN:1.200kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 135216 49.29 54.80 -13.71 27.58 26.92 8.67 32.91 10.03 108 332 AVERAGE

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5 1
PEAK T4
4 fﬂ’ 09 E
52. - —— N - / 52. . n e e LV s ol
oAb Wi “‘ '
30 350
Peak
11 1.
Al 2354 2608 2862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto + REN:1060.060kHz VBW: 3000, 80ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 134924 50.59 74.80 -23.41 37.98 26.89 8.67 32.99 10.03 1e8 332 PEAK --- 7019 26,64 8.84 3296 10.63 188 332 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 00
528 [ 528 VG54
| e
%) e
Avg
11 1.
Al 2354 2608 2862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REN:1060.060kHz VBW:1.200kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 43708 75.07 ------ --oee 62.43 26,68 8.85 32.97 10.83 188 332 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E1-207 of 220
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Pol. Vertical Fundamental
gL 0B
1225
105
815
[ PEAK_BE 74
00
30
Peak Blank
11
uin 445 2622 U148 T4 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249893 56.79 74.80 -23.21 38.18 26.7% 8.96 33.80 10.03 1e8 332 PEAK
gL 0B
1225
105
815
[ —
\ AVG_BE 54
T
—
31
Avg Blank
11
uin 445 2622 U148 T4 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL
+ RBW:1000.060kHz VBN:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249981 49.48 54.80 -13.52 27.79 26.7% 8.97 33.81 10.03 108 332 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-208 of 220

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ N AVG_54 @ AVG_54
d R i et
30 30
Peak
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4G74.00 43.99 74.60 -30.10 358 3235 173 418 642 .- - PEAC 1 4574008 43.79 74.60 -38.21 3247 3.3 173 M3 @42 - - PEAC
1 73IL00 43.94 74,00 -25.86 3233 3672 15.95 3671 @.63 .- -- PEAK 2 7Lee 4334 74.60 -25.46 3195 367 15.95 671 @63 - - PEAK
3 731L.00 39.18 54,00 -14.82 2259 36.72 15.95 3671 0.63 .- -- AVERAGE 3 731108 39.26 54.60 -14.74 122,67 36.7r 15.95 36.71 @.63 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-209 of 220

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
R L — R —— ]
Avg 5l ) -
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E1-210 of 220

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
T 415 ]
Ty PEAK BE 74 PEAK 74
00 00
\W%A s habihitr}
5! W o ; 5. — ! " mmperiere e
30 350
Peak
11 1.
457 2655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249652 50.63 74.80 -23.37 37.94 26,7 8.97 33.81 10.03 1e@ 189 PEAK 1 257.08 85.85 ----mn oo 7334 26,58 8.8 3298 18.63 18 189 PEAK
gL cB) Lol B
1225 1225
105 105
815 5 ;
4 i 70
AVGBE 54 AVG_54
T 528 _J
e I
5 5 S e
Avg
11 1.
457 2655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249996 46.48 54.00 -13.68 27.71 26.7% 8.97 33.81 10.03 108 189 AVERAGE 1 M57.08 7779 ----mn -ooeee 65.28 26,58 8.88 32.98 10.83 18@ 189 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-211 of 220

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

g2l (B g2l (Bim)
125 125
105 105

875 415 1

[r PEAK_BE 74 PEAK T4

700 \\h 700

52! At " i iz . e kgl s bt ' e

ot i hhr
kil 350
Peak
1! 17!
457 U656 yLILY] 2488 4314 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Site + B3CHZL-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ REN:1060.060kHz VBW: 3000, 80ekHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249351 50.99 74.80 -23.01 38.31 26.7% 8.96 33.81 10.03 108 348 PEAK

1 M57.88 83.71 ------ ------ 7128 26.5% 8.88 32.98 10.83 189 348 PEAK
g2l el Bim)
125 125
105, 105,
i5 05
1
(1 — 700
o AVG_BE 54 s AVG_54
—— 1 NN WSS ——
b Fi7 i vl
Avg
1! 17!
us U655 U4 4028 U914 250 1000 1400, 300, 200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RBW:1000.060kHz VBN:1.200kHz SWT:Auto

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REN:1060.060kHz VBW:1.200kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249463 49.47 54.80 -13.53 27.79 26,7 8.96 33.81 10.03 108 340 AVERAGE 1 257.08 75.68 ------ ------ 63.12 26,54 8.89 32.98 10.83 18@ 348 AVERAGE

TEL : 886-3-327-0868

Page Number : E1-212 of 220
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
815 5
Lo
[, PEAK BE 74 PEAK 74
00 00
ML ] .
] S 52-W” o e
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2483.62 52.98 74.00 -21.07 48.37 26.64 8.94 33.00 10.03 189 187 PEAK 1 246208 86,48 ------ ------ 7483 26,50 8.98 3298 18.63 189 187 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
L — 0
\ AVGBE 34 AVG_54
T 528
e [ T R
31 350 S
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 8374 4173 54.80 -12.27 29.12 26.64 8.94 33.80 10.03 109 187 AVERAGE 1 262,08 78.32 ----mn -oeee 65.87 26,50 8.9 32.98 10.83 189 187 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E1-213 of 220
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Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
P PEAK BE 74 PEAK 74
00 M\‘ 00
5 bt 1 5! . s
e Ty T R Ap— |
[y W
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3A1EN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248415 SLB1 74.80 -22.19 39.28 26.64 8.94 33.00 10.03 108 341 PEAK 1 2462.08 8178 ------ ------ 78,25 26,50 8.91 3299 18.63 189 341 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
AVGBE 34 VG54
T 528
— 1 Y LI———————
.
- [P TV A —— AN bR
Avg
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 0BkHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2483.66 40.97 54.00 -13.03 26.36 26.64 8.94 33.00 10.03 108 341 AVERAGE 1 262,88 75.52 ----mn -ooeee 63.88 2650 8.89 32.98 10.83 18@ 341 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E1-214 of 220



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 4ﬂLﬁveI{ilBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG_54 @ AVG_54
) K PN L s
ot ™7 oo W«"JWWN -
30 30
Peak
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site o @3CH2L-HY Site @ 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIGEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 492400 44.44 74,00 -29.56 3,90 3254 178 3419 @41 .- -- PEAC 1 492408 44.41 74.60 -29.50 32.87 354 1.78 M.19 @41 - - PEAC
1 73B6.00 43.72 74.00 -25.28 3193 36.80 le.4 3677 @72 .- -- PEAC 1 7.0 48.81 74.60 -25.19 2.0 3.0 1604 3677 @72 - - PEAK
3 7386.00 33.98 54.00 -15.82 2219 36.80 16.84 3677 0.72 .- -- AVERAGE 3 7386.08 39.02 54.60 -14.98 22.23 36.80 16.04 36.77 0.72 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E1-215 of 220

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol.

Horizontal Vertical
JOE ) IEI )]
1225 1225
815 115
10.6G (il (U
MG 54 MG 5
~18G 55 5
TP T — et e e
Avg il | il
115 .
10600 1080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, L8 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHAL-HY Site ¢ B3CHL-HY

Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL

Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
WIEWMMWMM L |
W\ PEAK BE 74 PEAK 74
00 00
1
5! \W'*M Ak i 52! bl
S Al -l
[— KR
30 350
Peak
11 1.
462 24695 1112 48 4024 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 8358 55.73 74.00 -18.27 43.12 26.64 8.94 33.80 10.03 135 179 PEMK 1 2067.08 85.43 ----mm oo 7298 26,50 8.98 3298 18.63 135 179 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 1
ot e |
00 00
o AVGBE 34 25 AVG_54
1
S j S—
i 30 I
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28362 43.79 54.00 -10.21 3118 26.64 8.94 33.80 10.03 135 179 AVERAGE 1 267.88 7777 ----mn -ooeee 65.32 26,50 8.91 32.99 10.83 135 179 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
R it e PEAK_BE 74 PEAK T4
4 ™ — 09 E
\‘MM o | o
i y o, 2 s
Lot , ————_—
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto + REN:1060.060kHz VBW: 3000, 80ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248583 5245 74.80 -21.55 39.81 26.66 8.95 33.00 10.03 40 295 PEAK 1 267.08 811 ----mn -ooee 69.63 26,52 8.92 32.99 10.83 408 295 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
] et o ———— 00
o AVGBE 34 25 AVG_54
A [ PN |V —
5 ki S
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RBW:1000.060kHz VBN:1.200kHz SWT:Auto + REN:1060.060kHz VBW:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28385 4233 54.00 -11.67 29.72 26.64 8.94 33.00 10.03 408 295 AVERAGE 1 2067.08 7455 ----os oo 62.16 26,58 8.91 32.99 10.83 488 295 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
15 v s 1
/v*‘“ o PEAK BE 74 PEAK 74
00 00
he
5! bt AT — 52! - : i
[ LR
30 350
Peak
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248412 57.98 74.00 -16.10 45.29 26.64 8.94 33.80 10.03 15 177 PEM 1 M72.08 85.08 ------ ------ 7255 26.56 8.93 3299 18.63 125 177 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
e B
00 00
AVGBE 34 AVG_54
T 528
S Y SE———
31 350
Avg
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248351 47.65 54.80 -6.35 35.04 26.64 8.94 33.80 10.03 125 177 AVERAGE 1 M72.08 77.62 ----mn ----m- 65.12 26,54 8.92 32.99 10.83 125 177 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5
A S PEAK BE 74 PEAK 74
00 00
\ 1
52. iy bl b , o 52. - . A il
Lyttt eoed
30 350
Peak
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248685 55.61 74.00 -18.39 42,96 26.67 8.95 33.80 10.03 408 293 PEAK 1 M72.08 BLSB ----mn ---oee 7008 26,54 8.92 3299 18.63 480 293 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
704 e SR 70
AVGBE 34 AVG_54
T 1 528
R e S L DA | ISR |
31 350
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28351 45.17 54.00 -B.83 32,56 26.64 8.94 33.00 10.03 408 293 AVERAGE 1 M72.08 7496 ------ ----m- 62.46 26,54 8.92 3299 10.83 488 293 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

E2-1. Cabinet Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 73 2400-2483.5 2 802.11b 01 2412 1Mbps - -
Mode 74 2400-2483.5 2 802.11b 02 2417 1Mbps - -
Mode 75 2400-2483.5 2 802.11b 06 2437 1Mbps - -
Mode 76 2400-2483.5 2 802.11b 10 2457 1Mbps - -
Mode 77 2400-2483.5 2 802.11b 11 2462 1Mbps - -
Mode 78 2400-2483.5 2 802.11b 12 2467 1Mbps - -
Mode 79 2400-2483.5 2 802.11b 13 2472 1Mbps - -
Mode 80 2400-2483.5 2 802.11g 01 2412 6Mbps - -
Mode 81 2400-2483.5 2 802.11g 02 2417 6Mbps - -
Mode 82 2400-2483.5 2 802.11g 06 2437 6Mbps - -
Mode 83 2400-2483.5 2 802.11g 10 2457 6Mbps - -
TEL : 886-3-327-0868 Page Number : E2-1 of 219

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 84 2400-2483.5 2 802.11¢g 11 2462 6Mbps -
Mode 85 2400-2483.5 2 802.11¢g 12 2467 6Mbps -
Mode 86 2400-2483.5 2 802.11g 13 2472 6Mbps -
Mode 87 2400-2483.5 2 802.11ax HE20 01 2412 MCSO0 Full RU
Mode 88 2400-2483.5 2 802.11ax HE20 02 2417 MCSO0 Full RU
Mode 89 2400-2483.5 2 802.11ax HE20 06 2437 MCSO Full RU
Mode 90 2400-2483.5 2 802.11ax HE20 10 2457 MCSO Full RU
Mode 91 2400-2483.5 2 802.11ax HE20 11 2462 MCSO Full RU
Mode 92 2400-2483.5 2 802.11ax HE20 12 2467 MCSO -
Mode 93 2400-2483.5 2 802.11ax HE20 13 2472 MCSO0 -
Mode 94 2400-2483.5 2 802.11ax HE20 01 2412 MCSO0 26/0 RU
TEL : 886-3-327-0868 Page Number : E2-2 of 219

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 95 2400-2483.5 2 802.11ax HE20 01 2412 MCSO0 52/37 RU -
Mode 96 2400-2483.5 2 802.11ax HE20 01 2412 MCSO = 106/53 RU -
Mode 97 2400-2483.5 2 802.11ax HE20 02 2417 MCSO0 26/0 RU -
Mode 98 2400-2483.5 2 802.11ax HE20 02 2417 MCSO0 52/37 RU -
Mode 99 2400-2483.5 2 802.11ax HE20 02 2417 MCSO = 106/53 RU -
Mode 100 2400-2483.5 2 802.11ax HE20 06 2437 MCSO 26/4 RU -
Mode 101 2400-2483.5 2 802.11ax HE20 06 2437 MCSO 52/38 RU -
Mode 102 2400-2483.5 2 802.11ax HE20 06 2437 MCSO 106/53 RU -
Mode 103 2400-2483.5 2 802.11ax HE20 10 2457 MCSO 26/8 RU -
Mode 104 2400-2483.5 2 802.11ax HE20 10 2457 MCSO0 52/40 RU -
Mode 105 2400-2483.5 2 802.11ax HE20 10 2457 MCSO0 106/54 RU -
TEL : 886-3-327-0868 Page Number : E2-3 of 219

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 106 = 2400-2483.5 2 802.11ax HE20 11 2462 MCSO0 26/8 RU -
Mode 107 2400-2483.5 2 802.11ax HE20 11 2462 MCSO0 52/40 RU -
Mode 108 | 2400-2483.5 2 802.11ax HE20 11 2462 MCSO = 106/54 RU -
Mode 109 2400-2483.5 2 802.11ax HE20 12 2467 MCSO0 26/8 RU -
Mode 110 2400-2483.5 2 802.11ax HE20 12 2467 MCSO0 52/40 RU -
Mode 111 2400-2483.5 2 802.11ax HE20 12 2467 MCSO 106/54 RU -
Mode 112 2400-2483.5 2 802.11ax HE20 13 2472 MCSO 26/8 RU -
Mode 113 2400-2483.5 2 802.11ax HE20 13 2472 MCSO 52/40 RU -
Mode 114 2400-2483.5 2 802.11ax HE20 13 2472 MCSO 106/54 RU -
Mode 115 2400-2483.5 2 802.11ax HE20 13 2472 MCSO0 106/54 RU SHF
Mode 116 2400-2483.5 2 802.11ax HE20 13 2472 MCSO0 106/54 RU LF
TEL : 886-3-327-0868 Page Number : E2-4 of 219
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 124 2400-2483.5 2 802.11n HT20 01 2412 MCSO0 - -
Mode 125 2400-2483.5 2 802.11n HT20 02 2417 MCSO0 - -
Mode 126 2400-2483.5 2 802.11n HT20 06 2437 MCSO0 - -
Mode 127 2400-2483.5 2 802.11n HT20 10 2457 MCSO0 - -
Mode 128 2400-2483.5 2 802.11n HT20 1 2462 MCSO0 - -
Mode 129 2400-2483.5 2 802.11n HT20 12 2467 MCSO0 - -
Mode 130 2400-2483.5 2 802.11n HT20 13 2472 MCSO0 - -

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

E2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation = Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.

802.11b 01 2362.63 40.06 54.00 -13.94 H Avg. Pass - Band Edge
73

802.11b 01 @ 4824.00 45.23 74.00 -28.77 \Y, Peak Pass - Harmonic

802.11b 02  2354.41 40.05 54.00 -13.95 H Avg. Pass - Band Edge
74

802.11b 02  7251.00 39.17 54.00 -14.83 H Avg. Pass - Harmonic

802.11b 06 @ 2487.09 40.33 54.00 -13.67 H Avg. Pass - Band Edge
75

802.11b 06 7311.00 39.95 54.00 -14.05 H Avg. Pass - Harmonic

802.11b 10 | 2498.07 40.19 54.00 -13.81 \Y, Avg. Pass - Band Edge
76

802.11b 10 | 7371.00 38.95 54.00 -15.05 \Y, Avg. Pass - Harmonic

802.11b 11 2488.49 40.22 54.00 -13.78 H Avg. Pass - Band Edge
77

802.11b 11 7386.00 38.92 54.00 -15.08 \Y, Avg. Pass - Harmonic
78 802.11b 12 | 2485.26 41.39 54.00 -12.61 H Avg. Pass - Band Edge

TEL : 886-3-327-0868 Page Number : E2-6 of 219

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.
78 802.11b 12 7401.00 39.10 54.00 -14.90 H Avg. Pass - Harmonic
802.11b 13 2486.24 47.17 54.00 -6.83 H Avg. Pass - Band Edge
79
802.11b 13 | 7416.00 38.79 54.00 -15.21 \Y, Avg. Pass - Harmonic
802.11g 01  2389.56 40.70 54.00 -13.30 \Y, Avg. Pass - Band Edge
80
802.11g 01 | 4824.00 45.37 54.00 -8.63 H Avg. Pass - Harmonic
802.11g 02  2389.61 40.52 54.00 -13.48 H Avg. Pass - Band Edge
81
802.11g 02 7251.00 38.89 54.00 -15.11 \% Avg. Pass - Harmonic
802.11g 06 = 2389.38 41.01 54.00 -12.99 \Y, Avg. Pass - Band Edge
82
802.11g 06 4874.00 47.67 54.00 -6.33 \% Avg. Pass - Harmonic
802.11g 10 | 2487.83 40.46 54.00 -13.54 \Y, Avg. Pass - Band Edge
83
802.11g 10 7371.00 38.62 54.00 -15.38 H Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : E2-7 of 219
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.

802.11g 11 | 2483.55 40.52 54.00 -13.48 H Avg. Pass - Band Edge

84
802.11g 11 | 4924.00 49.04 54.00 -4.96 \% Avg. Pass - Harmonic
802.11g 12 | 2483.58 45.19 54.00 -8.81 H Avg. Pass - Band Edge

85
802.11g 12 | 4934.00 49.09 54.00 -4.91 \% Avg. Pass - Harmonic
802.11g 13 | 248351 48.60 54.00 -5.40 H Avg. Pass - Band Edge

86
802.11g 13 | 4944.00 49.50 54.00 -4.50 \% Avg. Pass - Harmonic
802.11ax HE20 01 @ 2389.56 40.94 54.00 -13.06 H Avg. Pass | FullRU | Band Edge

87
802.11ax HE20 | 01 @ 4824.00 44.10 54.00 -9.90 H Avg. Pass | FullRU | Harmonic
802.11ax HE20 02 | 2388.43 40.89 54.00 -13.11 H Avg. Pass | FullRU | Band Edge

88
802.11ax HE20 02 | 7251.00 39.21 54.00 -14.79 \Y, Avg. Pass | FullRU @ Harmonic
89 802.11ax HE20 06 | 2495.53 40.65 54.00 -13.35 H Avg. Pass @ FullRU | Band Edge

TEL : 886-3-327-0868 Page Number : E2-8 of 219

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
89 802.11ax HE20 | 06 | 4874.00 47.06 54.00 -6.94 \% Avg. Pass Full RU Harmonic
802.11ax HE20 | 10 | 2499.40 40.60 54.00 -13.40 \% Avg. Pass Full RU | Band Edge
90
802.11ax HE20 | 10 @ 7371.00 39.97 54.00 -14.03 H Avg. Pass Full RU Harmonic
802.11ax HE20 = 11 = 2483.51 42.36 54.00 -11.64 H Avg. Pass Full RU | Band Edge
91
802.11ax HE20 | 11 @ 4924.00 48.64 54.00 -5.36 \Y, Avg. Pass Full RU Harmonic
802.11ax HE20 = 12  2483.58 48.96 54.00 -5.04 H Avg. Pass - Band Edge
92
802.11ax HE20 | 12 | 4934.00 48.60 54.00 -5.40 \% Avg. Pass - Harmonic
802.11ax HE20 = 13 @ 2484.00 52.17 54.00 -1.83 H Avg. Pass - Band Edge
93
802.11ax HE20 | 13 | 4944.00 48.54 54.00 -5.46 \% Avg. Pass - Harmonic
802.11ax HE20 = 01 @ 2389.87 43.14 54.00 -10.86 H Avg. Pass | 26/0 RU Band Edge
94
802.11ax HE20 = 01 @ 6375.00 53.09 74.00 -20.91 \Y, Peak | Pass @ 26/0 RU = Harmonic
TEL : 886-3-327-0868 Page Number : E2-9 of 219
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samanas. FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax
01 | 2386.09 44.75 54.00 -9.25 H Avg. Pass 52/37 RU | Band Edge
HE20
95
802.11ax
01 | 7236.00 39.35 54.00 -14.65 H Avg. Pass 52/37 RU | Harmonic
HE20
802.11ax 106/53
01 | 2389.76 42.25 54.00 -11.75 H Avg. Pass Band Edge
HE20 RU
96
802.11ax 106/53
01 | 4824.00 43.99 74.00 -30.01 H Peak @ Pass Harmonic
HE20 RU
802.11ax
02 | 2389.72 41.24 54.00 -12.76 H Avg. Pass 26/0 RU | Band Edge
HE20
97
802.11ax
02 | 7251.00 39.81 54.00 -14.19 H Avg. Pass 26/0 RU Harmonic
HE20
802.11ax
02 | 2389.72 42.74 54.00 -11.26 H Avg. Pass 52/37 RU | Band Edge
HE20
98
802.11ax
02 | 7251.00 3941 54.00 -14.59 \% Avg. Pass 52/37 RU | Harmonic
HE20
802.11ax 106/53
02 | 2383.51 40.76 54.00 -13.24 H Avg. Pass Band Edge
HE20 RU
99
802.11ax 106/53
02 | 7251.00 39.35 54.00 -14.65 H Avg. Pass Harmonic
HE20 RU
802.11ax
100 06 | 2485.76 41.10 54.00 -12.90 H Avg. Pass 26/4 RU | Band Edge
HE20
TEL : 886-3-327-0868 Page Number : E2-10 of 219

FAX : 886-3-327-0855




samanas. FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax
100 06 | 7311.00 39.54 54.00 -14.46 \% Avg. Pass 26/4 RU Harmonic
HE20
802.11ax
06 | 2490.93 40.99 54.00 -13.01 H Avg. Pass 52/38 RU | Band Edge
HE20
101
802.11ax
06 @ 7311.00 39.68 54.00 -14.32 \Y, Avg. Pass 52/38 RU | Harmonic
HE20
802.11ax 106/53
06 2495.34 40.91 54.00 -13.09 \Y, Avg. Pass Band Edge
HE20 RU
102
802.11ax 106/53
06 @ 7311.00 39.37 54.00 -14.63 H Avg. Pass Harmonic
HE20 RU
802.11ax
10 | 2498.67 42.35 54.00 -11.65 H Avg. Pass 26/8 RU | Band Edge
HE20
103
802.11ax
10 | 7371.00 39.64 54.00 -14.36 \Y, Avg. Pass 26/8 RU Harmonic
HE20
802.11ax
10 | 2483.57 44.98 54.00 -9.02 H Avg. Pass 52/40 RU | Band Edge
HE20
104
802.11ax
10 | 7371.00 39.69 54.00 -14.31 H Avg. Pass 52/40 RU | Harmonic
HE20
802.11ax 106/54
10 | 2484.05 41.30 54.00 -12.70 H Avg. Pass Band Edge
HE20 RU
105
802.11ax 106/54
10 | 7371.00 39.29 54.00 -14.71 H Avg. Pass Harmonic
HE20 RU
TEL : 886-3-327-0868 Page Number : E2-11 of 219

FAX : 886-3-327-0855




samanas. FCC RADIO TEST REPORT Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax
11 | 2489.82 41.84 54.00 -12.16 H Avg. Pass 26/8 RU | Band Edge
HE20
106
802.11ax
11 | 7386.00 39.23 54.00 -14.77 \% Avg. Pass 26/8 RU Harmonic
HE20
802.11ax
11  2488.26 46.63 54.00 -7.37 H Avg. Pass 52/40 RU | Band Edge
HE20
107
802.11ax
11  7386.00 39.48 54.00 -14.52 \Y, Avg. Pass 52/40 RU | Harmonic
HE20
802.11ax 106/54
11  2484.76 41.89 54.00 -12.11 H Avg. Pass Band Edge
HE20 RU
108
802.11ax 106/54
11 | 7386.00 39.32 54.00 -14.68 H Avg. Pass Harmonic
HE20 RU
802.11ax
12 | 2483.55 43.85 54.00 -10.15 H Avg. Pass 26/8 RU | Band Edge
HE20
109
802.11ax
12 | 7401.00 39.73 54.00 -14.27 H Avg. Pass 26/8 RU Harmonic
HE20
802.11ax
12 | 2492.63 45.97 54.00 -8.03 H Avg. Pass 52/40 RU | Band Edge
HE20
110
802.11ax
12 | 7401.00 39.55 54.00 -14.45 \Y, Avg. Pass 52/40 RU | Harmonic
HE20
802.11ax 106/54
111 12 | 2483.51 44.00 54.00 -10.00 H Avg. Pass Band Edge
HE20 RU
TEL : 886-3-327-0868 Page Number : E2-12 of 219

FAX : 886-3-327-0855




samanas. FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax 106/54
111 12 | 7401.00 39.69 54.00 -14.31 H Avg. Pass Harmonic
HE20 RU
802.11ax Band
13 = 2483.51 52.62 54.00 -1.38 H Avg. Pass 26/8 RU
HE20 Edge
112
802.11ax
13 = 7416.00 39.71 54.00 -14.29 \Y Avg. Pass 26/8 RU Harmonic
HE20
802.11ax Band
13 = 2483.58 49.38 54.00 -4.62 H Avg. Pass | 52/40 RU
HE20 Edge
113
802.11ax
13 = 7416.00 39.41 54.00 -14.59 \Y Avg. Pass | 52/40 RU | Harmonic
HE20
802.11ax 106/54 Band
13 2483.51 53.68 54.00 -0.32 H Avg. Pass
HE20 RU Edge
114
802.11ax 106/54
13 | 7416.00 39.33 54.00 -14.67 \% Avg. Pass Harmonic
HE20 RU
115 SHF 13 | 24434.74 39.32 74.00 -34.68 V | Peak Pass - SHF
116 LF 13 796.30 38.16 46.00 -7.84 V | Peak Pass - LF
Band
802.11n HT20 01  2389.87 41.88 54.00 -12.12 Y, Avg. Pass -
Edge
124
802.11n HT20 @ 01  4824.00 44.07 74.00 -29.93 V | Peak Pass - Harmonic
TEL : 886-3-327-0868 Page Number : E2-13 of 219
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result ¥ RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11n HT20 &= 02 | 2389.93 40.67 54.00 -13.33 H Avg. Pass - Band Edge
125

802.11n HT20 02 - - - - - - - - Harmonic

802.11n HT20 06 | 2499.87 40.27 54.00 -13.73 H Avg. Pass - Band Edge
126

802.11n HT20 A 06 | 7311.00 39.32 54.00 -14.68 \% Avg. Pass - Harmonic

802.11n HT20 10  2483.66 40.51 54.00 -13.49 H Avg. Pass - Band Edge
127

802.11n HT20 10 - - - - - - - - Harmonic

802.11n HT20 11 2483.62 41.35 54.00 -12.65 \% Avg. Pass - Band Edge
128

802.11n HT20 11 7386.00 39.08 54.00 -14.92 \% Avg. Pass - Harmonic

802.11n HT20 12 248351 47.15 54.00 -6.85 H Avg. Pass - Band Edge
129

802.11n HT20 12 - - - - - - - - Harmonic
130 802.11n HT20 13  2483.55 47.09 54.00 -6.91 \% Avg. Pass - Band Edge

TEL : 886-3-327-0868 Page Number : E2-14 of 219

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
130 802.11n HT20 13 - - - - - - - - Harmonic
TEL : 886-3-327-0868 Page Number : E2-15 of 219
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wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
1
815 5
PEAK 74
00 / 00
524 . - , ey g - — FR PN
30 350
Peak
11 1.
Al 23304 21508 an2 23916 LAt 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 34845 SL.p4 74.80 -22.96 38.37 26.88 8.66 32.99 10.03 114 209 PEAK 1 21208 88.03 -—----- ----m- 75.38 26.86 879 3295 18.63 114 269 PEAK
gL 0B Lol B
1225 1225
105 105
15 Lk !
00 / 00
/ VG54
528 528
9 R R
i 30 E—
Avg
11 1.
Al 23304 21508 an2 23916 LAt 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1362.63 46.06 54.80 -13.94 27.28 26.97 8.69 32.91 10.03 114 209 AVERAGE P 7202 26,9 8.79 3295 18.63 114 269 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-16 of 219

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5
PEAK 74
00 00
/ w
& . + & o el PR AR e
30 350
Peak
11 1.
Al 23304 21508 an2 23916 LAt 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1365.99 5A.65 74.80 -23.35 37.98 26.94 8.78 32.92 18.03 334 B PEAK 1 212,08 83.61 -—---mn ---oee 7888 26.86 8.79 3295 18.63 34 B PEAK
gL 0B Lol B
1225 1225
105 105
815 5 ;
00 00
/J VG54
528 528
L R
31 350 —
Avg
11 1.
Al 23304 21508 an2 23916 LAt 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1350.49 39.98 54.00 -14.02 27.29 26.9 8.67 32.91 18.03 334 b AVERAGE 1 21208 80,23 ----m- ----m- 67.46 26,9 8.79 32.95 10.83 384 @ AVERAGE
TEL : 886-3-327-0868 Page Number : E2-17 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 MLMI{IIB!IVJIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
525 i AVG 54 s VG 54
7 1 MMW«W 1 J""‘""’"“ i ikt
oY ™
Peak ] o=
Avg 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2L-HY Site  : O3CHL-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 240711 HORTZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CA3A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 432400 43.94 74.00 -30.86 32.76 3225 12.68 34.18 @43 - - PEM 1 450408 45.23 74.60 -28.77 34.85 32.25 12.68 4.8 043 - - PEAK
TEL : 886-3-327-0868 Page Number : E2-18 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg % % il
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-19 of 219

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

1 B35S 5118 74.80 -22.9 38.39 26.96 8.61 32.89 10.03 116 209 PEAK

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
1
815 5
PEAK 74
00 / 00
52. 1 n - — WAJ"'\ o 52.‘ ) ) A ‘J“MW“ Lt 4 A phsid b
30 350
Peak
11 1.
Al 214 21528 AIEY] 23954 m1 1000 1400, 800, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

--- 75.56 26,78 8.80 32.95 10.63 116 269 PEAK

gL 0B Lol B
1225 1225
105 105
15 Lk !
00 / 00
/ VG54
528 528
1 gAY e —
31 350
Avg
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135441 4905 54.80 -13.95 27.31 26.94 8.6 32.91 10.03 116 209 AVERAGE 1 21708 85.01 ----m- ----m- 7235 26,78 8.88 3295 18.63 116 269 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E2-20 of 219



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

1 139.50 56.81 74.00 -23.19 36.14 26.9 8.63 32.89 18.03 38 B PEAK

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
PEAK 74
00 / 00
82 ” I ; e EZ-WM» " YR Te mt .
30 350
Peak
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

--- 7130 2678 8.88 3295 18.63 385 B PEAK

gL 0B Lol B
1225 1225
105 105
815 5 i
00 / 00
Y / s VG54
1 I A
5 ki ]
Avg
11 1.
Al 214 21528 AIEY] 23954 m1 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135558 40.03 54.80 -13.97 27.27 26.9 8.68 32.91 18.83 38 b AVERAGE 1 217.08 8062 -—----- ------ 67.99 26,74 8.8l 32.95 10.83 385 @ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E2-21 of 219




wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\mn] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG_54 @ AVG_54
) Ao Gttt P
30 30
Peak
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000. 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site o @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 483400 44.36 74.00 -29.64 33.16 3227 12.69 3418 @42 .- -- PEAC 1 453408 44.36 74.60 -29.64 33.16 3.7 12.69 .13 @42 - - PEAC
1725100 43.80 74.00 -25.20 3245 36.60 15.87 36.67 0.35 .- -- PEAK 2 7I5L.00 48.65 74.60 -25.35 32.30 36.60 15.87 36.67 @55 - - PEAK
375100 39.17 54,00 -14.83 22.82 36.60 15.87 36.67 0.5 .- -- AVERAGE 3 715108 38.84 54.60 -15.16 22.49 36.60 15.87 36.67 @.55  -- -~ AVERAGE
TEL : 886-3-327-0868 Page Number : E2-22 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg il 5 —
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E2-23 of 219

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

1 136144 50.28 74.80 -23.71 37.48 26.99 8.69 32.91 10.03 146 288 PEAK

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
w5 L !
PEAK 74
00 00
52, - o / 52! " g sl
e "
30 350
Peak
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto + REN:1060.060kHz VBN: 3000, 80kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

--- 7453 26,68 8.85 3297 10.63 146 268 PEAK

gL cB) Lol B
1225 1225
105 105
815 5 1
00 / 00
/ VG54
528 528
1 _m_,_\/\ L L____,__,__,wd
31 350
Avg
11 1.
Al 2354 2608 2862 UM un 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1360.29 4p.01 54.00 -13.99 27.28 27.88 8.69 32.91 10.03 146 208 AVERAGE 1 2M37.08 83.88 ------ ---oe- 7132 26.66 8.84 3297 18.63 146 268 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E2-24 of 219



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225

105,

875

-\\\ PEAK_BE 74
o
52. \ Alen,

Blank
11!

Peak

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249861 5.71 74.80 -23.29 36.02 26.79 8.97 33.81 10.03 146 208 PEAK

1o Letel [dBuVim)

4
14l)

1225

105,

B75

0.

AVG_BE_54
52!

Avg Blank
11

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RBW:1000.060kHz VBN:0.820kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2487.09 49.33 54.80 -13.67 27.68 26.67 8.95 33.80 10.03 146 208 AVERAGE

TEL : 886-3-327-0868

Page Number : E2-25 of 219
FAX : 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

1 137452 401 54.80 -13.99 27.37 26.81 8.72 3292 8.3 37 b AVERAGE

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5 1
PEAK T4,
100 / 700
52, ——— - —— PR 5! \ : -] gk m
o
30 350
Peak
1 17!
Al 2354 2608 23862 UM un 1000 1400, 800, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 DB6L.65 5118 74.00 -22.82 30.38 26.99 8.69 32.91 8.3 37 B PEAK --- JL71 26.66 8.84 3297 8.3 378 B PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5 1
100 00
/ VG54
528 528
1 A L
i 30 e
Avg
1 17!
Al 2354 2608 2862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 237.08 8094 ----mn oo 68.35 26,68 8.85 32.97 1a.e3 378 @ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E2-26 of 219
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Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

PEAK_BE 74

0.

Peak Blank
11!

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249635 56.97 74.80 -23.03 38.28 26,70 8.97 3361 18.3 37 B PEAK

1o Letel [dBuVim)

4
14l)

1225

105,

B75

0.

AVG_BE_54
52!

Avg Blank
11

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL
+ RBW:1000.060kHz VBN:0.820kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249647 49,32 54.00 -13.68 27.63 26.70 8.97 33.61 18.3 37 b AVERAGE

TEL : 886-3-327-0868

Page Number : E2-27 of 219
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 %Lmumvnn) " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ N AVG_54 @ N AVG_54
o 1 Mnmwwwm 1 irtabdublsin i A
Pt Tt WMW“
30 30
Peak
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4G74.00 44.12 74,00 -29.88 .80 3235 173 418 @42 .- - PEAC 1 457408 44.01 74.60 -29.99 32.69 3.3 173 M3 @42 - - PEAC
1 73IL00 49.08 7400 -24.92 349 3672 1595 3671 @63 .- - PEAK 2 7iLE 49.09 74.60 -24.91 3250 367 15.95 6.7 @63 - - PEAK
3 731L.00 39.95 54,00 -14.85 23.36 36.72 15.95 3671 0.63 .- -- AVERAGE 3 731108 39.08 54.60 -14.92 22.49 3672 15.95 3671 @.63 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E2-28 of 219

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
— S - - e e
Avg 0 bl
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-29 of 219

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
0 5 !
- PEAK BE 74 PEAK 74
00 00
i MWM - o iz L " b s
[ERITY
30 350
Peak
11 1.
457 24655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2487.27 S48 74.80 -23.51 37.83 26.67 8.95 33.80 10.03 118 209 PEAK 1 M57.08 86.73 ------ ---eee 74,22 26,58 8.8 3298 18.63 119 269 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
/"\\
00 00
AVGBE 54 AVG_54
T 528
N 1 e
|
31 350
Avg
11 1.
457 24655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248873 46.07 54.80 -13.93 27.48 26.69 8.95 33.80 10.03 118 209 AVERAGE 1 257.08 83.46 ------ ------ 7895 26,58 8.8 3298 18.63 110 269 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-30 of 219

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
P PEAK BE 74 PEAK 74
00 00
52. 52. R dionth o
(e X ; n L ot pnhir ARG
30 350
Peak
11 1.
457 2655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249897 5.71 74.80 -23.29 36.02 26,79 8.97 3.6 18.3 I B PEAK 1 25708 BLET ------ ----e- 7816 26,58 8.88 3298 8.3 I B PEAK
gL cB) Lol B
1225 1225
105 105
815 5 1
> 00
AVGBE 54 VG54
T 528
N 1 i
ki 30 e
Avg
11 1.
457 2655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249867 49,19 54.80 -13.81 27.58 26,79 8.97 3.6 18.3 I b AVERAGE 1 M57.08 79.41 ----mm -ooeee 66.9¢ 26,58 8.88 32.98 la.e3 372 @ AVERAGE
TEL : 886-3-327-0868 Page Number : E2-31 of 219

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
2. o VG 54 @ AVG_54
) 7 o . i
b o™ WMWW
30 30
Peak
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site o @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 491400 45.65 74.00 -28.95 33.58 3248 1277 3419 @41 .- - PEAC 1 491408 44.11 74.60 -29.80 32.64 3248 12.77 4,19 @41 - - PEAC
1OT3L0 4978 7400 -24.20 33.02 36.80 1602 3676 @7 .- -- PEAC 2 THLR 49.18 74.60 -24.72 3250 36.80 16.02 3676 @70 - - PEAK
3 737L.00 38.83 54.80 -15.17 .67 36.80 16.02 36.76 .78 -- - AVERAGE 3 737L.08 38.95 54.60 -15.65 22,19 36.88 16.02 36.76 @.78 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E2-32 of 219

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg % ] 5
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (HHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-33 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
0 5 1
B PEAK BE 74 PEAK 74
00 00
5! i oo ; - y w 5! » —— — ; peirsssheai
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249978 5122 74.80 -22.78 38.53 26.7% 8.97 33.81 10.03 189 209 PEAK 1 2462.08 8656 ------ ------ 7411 26,50 8.98 3298 18.63 189 269 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 1
|
00 00
AVGBE 34 VG54
T 528
% "~ %0 —
Avg
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2488.49 49,22 54.80 -13.76 27.56 26.68 8.95 33.80 10.03 109 209 AVERAGE 1 262,08 83.33 ----mn -ooeee 7888 26,50 8.98 3298 18.63 109 269 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-34 of 219

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
e PEAK BE 74 PEAK 74
00 00
i . u T 25 T oebdi
b
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248447 50.89 74.80 -23.11 30.28 26.64 8.94 3380 18.03 3 B PEAK 1 262,88 8179 ----m- ---oee 7834 26,50 8.98 3298 l8.e3 31 B PEAK
gL 0B Lol B
1225 1225
105 105
815 5 1
o 0
AVGBE 34 AVG_54
T 528
e . e
31 350
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 060kHz VBi:.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249255 4909 54.00 -13.91 27.48 26.70 8.96 33.60 18.03 371 b AVERAGE 1 262,08 79.48 ------ ------ 67.63 26,50 8.9 32.98 la.e3 371 @ AVERAGE
TEL : 886-3-327-0868 Page Number : E2-35 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ . AVG_54 @ AVG_54
o s eyl ot 4 oo o Wﬁﬁ"
el D s ™ ij A
30 30
Peak
175 f
Avg
3000 6000, 9000. 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 494,00 44.57 74,60 -29.43 33.63 3254 178 3419 @41 -~ - PEAC 1 492408 44.68 74.60 -29.32 3314 354 1.78 M.19 @41 - - PEAC
1 7386.00 43.58 74.00 -25.42 3179 36.80 le.4 3677 @72 .- - PEAC 1 736.00 48.43 74.60 -25.57 3164 3680 16.04 3677 @72 - - PEAK
3 7386.00 38.91 54.60 -15.89 2212 36.80 16.84 36.77 0.72 .- -- AVERAGE 3 7386.08 38.92 54.60 -15.88 22,13 36.88 16.04 36.77 0.72 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E2-36 of 219

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
el et 1] SRR i
Avg % %l
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E2-37 of 219

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
s 015 !
LT PEAK BE 74 PEAK 74
00 00
52, L | 52! A . o - e
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249453 5A.56 74.80 -23.44 37.88 26,79 8.96 33.81 10.03 106 209 PEAK 1 2467.08 8627 ------ ------ 73.82 26,50 8.91 3299 18.63 106 269 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 1
/_—-'\/—-—H.,
00 00
AVGBE 34 AVG_54
T 528
TN NI .
i 30 —
Avg
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RBW:1000.060kHz VBN:0.820kHz SWT:Auto + REN:1060.060kHz VBW:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248526 41.39 54.80 -12.61 28.77 26.65 8.94 33.80 10.03 106 209 AVERAGE 1 267.08 83.01 ------ ------ 7856 26.50 8.91 3299 18.63 106 269 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-38 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5
—e PEAK BE 74 PEAK 74
00 00
1 , "
5! o o EZ.WW - » el Ay
30 350
Peak
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248522 5118 74.80 -22.82 30.56 26.65 8.94 33.60 10.03 363 5 PEAK 1 2467.08 8126 ------ ------ 69.81 26,56 8.91 32.99 10.83 363 5 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 :
N
00 00
AVGBE 34 AVG_54
T 528
31 350
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:0.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248552 49.69 54.80 -13.31 26.05 26.66 8.95 33.60 10.03 363 5 AVERAGE 1 267.08 78.93 ----on -ooeee 66.48 2650 8.91 32.99 10.83 363 5 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-39 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\mn] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG 54 @ AVG 54
o 1 st A MMW 1 R————
Lo “\M‘"‘M WM“W"’” M
30 30
Peak
175 f
Avg
3000 6000. 9000. 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 493400 45.68 74.00 -28.32 34.67 32.60 1279 3419 @41 - - PEAC 1 493408 46.01 74.60 -27.99 .40 32.60 12.79 .19 @41 - - PEAC
1 74pL.00 43.36 74.00 -25.44 3174 36.80 16.06 3678 @74 .- -- PEAC 2 746L.00 49.79 74.60 -24.21 32.97 36.80 16.06 3678 @74 - - PEAK
3 740L.00 39.10 54,60 -14.99 2228 36.80 16.06 36.78 0.7 .- -- AVERAGE 3 74pl.08 38.97 54.60 -15.03 22.15 36.88 16.06 36.78 @.74 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E2-40 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
p— "] P A i
Avg 0 bl
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-41 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
115 a5 1
SR PEAK_BE 74 PEAK T4
00 00
1 A
& Rl B il & N ; et "
st
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto + REN:1060.060kHz VBN: 3000, 80kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248583 53.45 74.00 -20.55 40.51 26.66 8.95 33.80 10.03 118 207 PEAK 1 M72.08 85.46 ------ ------ 7298 26,52 8.92 3299 18.63 11 267 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
L
i ™ 00
AVGBE 34 VG54
T T 528
\n\“//—\\ L [ R—
31 350 =
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RBW:1000.060kHz VBN:0.820kHz SWT:Auto + REN:1060.060kHz VBW:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2486.24 47.17 54.80 -6.83 34,53 26.66 8.95 33.80 10.03 118 207 AVERAGE 1 M72.88 822 ----mn ---ee 69.74 26,52 8.92 32.99 10.83 118 267 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-42 of 219

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR491243B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 1
. PEAK BE 74 PEAK 74
00 00
52. 1 52. " bt
‘W“" i, hy i A 1’
e o
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248598 53.41 74.00 -20.59 48.77 26.66 8.95 33.00 10.03 408 354 PEAK 1 47208 B8L36 ----m- ------ 63.88 26,52 8.92 32.99 10.83 408 354 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 ;
e
00 00
AVGBE 34 AVG_54
T 7 528
e T il
31 350
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 060kHz VBi:.520kHz SWT:Auto + RBI:1009.068kHZ VBi:0.520kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248598 45.62 54.80 -8.30F 32,98 26.66 8.95 33.80 10.03 408 354 AVERAGE 1 M72.08 78.38 ------ ----m- 65.80 26,54 8.92 32.99 10.83 40@ 354 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-43 of 219

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 %Lml{mwm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG 54 @ AVG_54
’ ] it i ST
WWW’“M e
30 30
Peak
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 494400 45.15 74.00 -28.85 33.47 32.66 1280 3419 @41 - -- PEAC 1 494408 46.28 74.60 -27.80 4.5 32.66 12.86 4.19 @41 - - PEAC
1 7416.00 43.77 74,00 -25.23 3194 36.80 16.08 3679 @74 - -- PEAC 2 7416.00 48.61 74.60 -25.39 3178 36.80 16.08 3679 @74 - - PEAK
3 7416.00 33.78 54.80 -15.22 21.95 36.80 16.08 36.79 0.7 .- -- AVERAGE 3 7416.08 38.79 54.60 -15.21 21.% 36.88 16.08 36.79 @.74 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E2-44 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg 0 bl
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (HHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-45 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

1 1389.04 49.65 54.00 -13.35 26.18 26.7% 8.75 32.93 10.03 146 195 AVERAGE

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
1
815 5
KW \\ PEAK 74
100 700
1 \ .
P Peromeeree — o] i : , »
30 350
Peak
1 17!
Al 233, 262 2388, 4t 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136109 50.33 74.80 -23.67 37.53 26.99 8.69 32.91 10.03 146 195 PEAK --- 7537 26,82 8.80 3295 10.63 146 195 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5 i
100 (/V\\\ 00
\ VG54
528 528
1 ~] o
31 350
Avg
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ REW:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

d6 dBw dB/m d8 B A6 deg
1 21208 8065 ------ ------ 67.88 26.9% 8.79 32.95 10.83 146 195 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E2-46 of 219



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

1 1389.56 46,78 54.00 -13.38 26.15 26.7% 8.75 32.93 10.03 387 163 AVERAGE

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
115 a5 i
/’N '“\ PEAK 74
100 \ 700
i , y i Hcleih 2 » ——_ D ARA T | WA se
30 350
Peak
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 B6213 5123 74.80 -20.77 36.44 26,98 8.69 32.91 10.03 387 163 PEAK --- 7070 269 8.79 3295 10.63 387 163 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
1
100 00
/ \ VG54
528 \‘ 528
1 —
Avg
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REW:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 21208 78,25 ----mn -oooee 65.55 26,82 8.88 32.95 10.83 387 163 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E2-47 of 219




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Vertical
1 4ﬂLtwel{llBil\mn) " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
o 2 VG 5 i N , AVG 54
1 s e - e A —
i
M M‘W T
350 340
Peak
115 1.
Avg
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ B3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1BEN 240711 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 319500 45.65 74.60 -28.35 39.16 28.09 10.54 33.39 L5 - - PEAC 1 3195.00 56.06 74.00 -23.94 43.57 28.89 10.54 B39 LB - - PEAK
1 432400 55.60 74.60 -15.40 44.42 3225 12.68 3418 @.43 180 328 PEAC 1 4524.08 52.09 74.00 -21.91 40.91 32.25 12.68 34.18 .43 304 167 PEAK
30430400 45,37 54,80 -8.63 34.19 3225 12.68 3418 @.43 109 328 AVERAGE 34400 4430 3400 9.6 317 3025 12,68 3418 043 304 107 AVERAGE
4 6390.00 52.41 74.00 -21.59 37.45 35.64 14.61 35.69 @.48 - -- PEAK 4 6390.80 57.81 74.00 -16.99 42.85 35.64 14.61 35.69 .48 - -- PEAK

Remark: The unwanted signal #4 can be ignored since it falls within the non-restricted band and meet the

requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E2-48 of 219



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol.

Horizontal Vertical
meel{dﬂMn} M“I.MI(IIBIIWII]]
108 125
Ll Lk
10.6G (il (U
MG 54 MG 54
~18G 55 7
e = e R —
Avg %l %l
115 i
10600 12080, 13560, 15040, 16520, 18000 10500 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (NHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E2-49 of 219

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
1
815 5
/Iﬂ PEAK 74
00 00
Lt ot /
30 350
Peak
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 137484 50.86 74.80 -23.14 36.23 26.80 8.72 32.92 10.03 108 199 PEAK --- 76,39 26,74 8.81 3295 10.63 189 199 PEAK
gL 0B Lol B
1225 1225
105 105
815 5 1
00 /’fﬁ 00
VG54
528 528
1""”" et e
5 5 S e
Avg
11 1.
Al 214 21528 AIEY] 23954 m1 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2389.61 4A.52 54.80 -13.48 27.97 26.7% 8.75 32.93 10.03 108 199 AVERAGE 1 217,88 BLTT ----mm -ooee 69.14 26,74 8.8l 32.95 10.83 18@ 199 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E2-50 of 219




wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL
+ RBW:1000.060kHz VBN:1.100kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

de dBw dB/m d8 B A8 o deg

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
s 015 !
/*M PEAK T4
00 00
LYX — " : - JN 52 i e - Hah i A
i el
30 350
Peak
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto + REN:1060.060kHz VBW: 3000, 80ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 134088 50.52 74.80 -23.48 37.82 26.9 8.67 32.99 10.03 336 156 PEAK --- 7369 26,78 8.80 32.95 10.63 336 156 PEAK
gL 0B Lol B
1225 1225
105 105
. L1k n
00 00
Y s VG54
5. ! ”_/J ar e
Avg
11 1.
Al 214 21528 AIEY] 23954 i 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1368.96 46.28 54.00 -13.38 27.47 26.91 8.71 32.92 10.03 386 156 AVERAGE 1 217.08 79.08 ------ ------ 66.34 26,78 8.88 32.95 10.83 386 156 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-51 of 219

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG_54 @ AVG_54
5 I oA . i
ly o WV‘W ! W"‘JW o ey gm0
30 30
Peak
175 f
Avg
3000 6000. 9000. 1 A5000. 18000 3000 6000, 9000. 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 483400 44.69 74,60 -29.91 3.89 3227 12.69 3418 @42 - -- PEAC 1 453408 44.03 74.60 -29.97 32.83 3.7 12.69 .13 @42 - - PEAC
1725100 43.43 74,00 -25.57 308 36.60 15.87 36.67 0.35 .- -- PEAC 2 7I5L.00 48.72 74.60 -25.28 3237 36.60 15.87 36.67 @55 - - PEAK
3 75100 383.88 54.80 -15.12 2253 36.60 15.87 36.67 0.5 .- -- AVERAGE 3 715108 38.89 54.60 -15.11 22,54 36.68 15.87 36.67 @.55 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E2-52 of 219

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg i 5 —
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E2-53 of 219

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
1
815 5
// PEAK 74
00 00
52, L " . v 52 - - e Y il
30 350
Peak
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 B75.28 50.79 74.80 -23.21 36.17 26.79 8.72 32.92 18.03 112 193 PEAK --- 76,25 26,79 8.85 3297 18.63 112 193 PEAK
gL cB) Lol B
1225 1225
105 105
815 5 1
00 fﬁ 00
/ VG54
528 528
_,,.—v"'J J—
5 ki S e e
Avg
11 1.
Al 2354 23608 23862 UM un 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ REN:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 D36L15 49,28 54.00 -13.308 27.48 26.99 8.69 32.91 10.03 112 193 AVERAGE 1 237.08 898 ------ ----m- 68.39 26,68 8.85 32.97 10.83 112 193 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-54 of 219

FAX: 886-3-327-0855
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Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225

105,

875

\ PEAK BE 74
70

i o i

Peak Blank
11!

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249597 5124 74.80 -22.76 38.55 26.7% 8.97 33.81 18.63 112 193 PEAK

1o Letel [dBuVim)

4
14l)

1225

105,

ik
70 h\

\ AVG_BE_54
52!

Blank
11!

Avg

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RBW:1000.060kHz VBW:1.000kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249843 4948 54.00 -13.68 27.71 26.7 8.97 33.81 10.03 112 193 AVERAGE

TEL : 886-3-327-0868

Page Number : E2-55 of 219
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
15 s 1
/‘” PEAK 74
00 00
1 / g i
s e b T Py iz T e . e :
s u
30 350
Peak
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1376.29 5.31 74.80 -23.69 37.71 26.77 8.72 32.91 18.03 338 158 PEAK --- 7231 26,68 8.85 3297 10.63 339 158 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 00
/ VG54
528 528
1 | A —
i 30 S T
Avg
11 1.
Al 2354 2608 2862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REN:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.3% 4101 54.80 -12.99 28.46 26.7% 8.75 32.93 10.03 338 158 AVERAGE 1 437,08 77.99 ----mm -ooeee 65.40 26,68 8.85 32.97 10.83  33@ 158 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E2-56 of 219
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Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

PEAK BE 74
70 M\‘k -

Peak Blank
11!

un 24495 21622 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249548 50.91 74.80 -23.09 36.22 26.7 8.97 33.81 10.03 338 158 PEAK

1o Letel [dBuVim)

4
14l)

1225

105,

B75

0.

\ AVG_BE_54
52!

Blank
11!

Avg

un 24495 62 U748 24074 2500
Frequency (MHz)

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RBW:1000.060kHz VBW:1.000kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249499 49,41 54.80 -13.59 27.73 26,79 8.96 33.81 10.03 338 158 AVERAGE

TEL : 886-3-327-0868

Page Number : E2-57 of 219
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Vertical
ygLeredBuvin) JpLeredBuvin)
1225 1225
1050 105
875 875
PEAK 74 PEAK 74
700 700,
P ‘ AvG 54 K ) 54
525 ] oo e b BT R 52, W y R AT
4 30
Peak 15 1
AVg 3000 6000. 9000 1 15000. 18000 3000 6000. 4000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH2L-HY Site + B3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CG3AIGEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CG3AIGEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linmit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBuV dB/m B dB dB m  deg Mz dBuV/m dBuV/m B dBuV dB/m dB dB dB cm deg
1 319508 45.80 74.60 -28.20 39.31 28.89 10.54 33.39 L.25 - -- PEAK 1 3195.80 46.33 74.00 -27.67 39.84 28.89 10.34 3339 L.25 - -- PEAK
2 4874.08 55.55 74.00 -18.45 44.23 32,35 12.73 34.18 @.42 100 286 PEAK 2 4§74.00 57.56 74.00 -16.44 46.24 32.35 12.73 34.18 0.2 321 184 PEAK
3 487408 47.17 54.68 -6.83 35.85 3235 12.73 34.18 0.42 180 286 AVERAGE 3 4874.60 47.67 54.80 -6.33 36.35 32.35 12.73 34.18 0.42 321 184 AVERAGE
4 6390.00 50.38 74.80 -23.62 35.42 35.64 1461 35.69 0.48 - -- PEAK 4 6390.00 55.69 74.00 -18.31 40.73 35.64 14.61 35.69 0.40 - -- PEAK
5 731108 49.65 74.80 -24.35 33.86 36.72 15.95 36.71 @.63 - -- PEAK 5 731L.e0 50.74 74.80 -23.26 34.15 36.72 15.95 36.71 0.63 - -- PEAK
6 731L.08 39.70 54.00 -14.3p 23.11 36.72 15.95 36.71 @.63 - -- AVERAGE 6 7311.0 40.67 54.80 -13.33 24.88 36.72 15.95 36.71 0.63 - -~ AVERAGE

Remark: The unwanted signal #4 can be ignored since it falls within the non-restricted band and meet the

requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E2-58 of 219
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
R —Mh-'\-u\.a—ﬂ-ﬂ'l""‘"""“_h I P it
Avg % %l
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E2-59 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
1
815 5
T PEAK BE 74 PEAK 74
00 00
X\ﬁw
52! T Mg 52, — - R T o
30 350
Peak
11 1.
457 2655 1142 48 4014 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2489.59 50.96 74.00 -23.04 36.28 26.79 8.95 33.80 10.03 1e8 197 PEAK 1 257.08 88.86 ------ ------ 76,38 26,54 8.89 3298 18.63 188 197 PEAK
gL cB) Lol B
1225 1225
105 105
815 5 1
—
00 00
AVGBE 54 AVG_54
T 528
T 1 [ - e
5 ki =SS SA s
Avg
11 1.
457 2655 1142 48 4014 2500 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248392 49.39 54.80 -13.61 27.78 26.64 8.94 33.80 10.03 108 197 AVERAGE 1 2M57.08 BLEY ----mm -ooee 69.21 26,54 8.89 32.98 10.83 188 197 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-60 of 219

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR

491243B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5 1
|
PEAK_BE T4 PEAK T4
4 ™ — 09 E
\VN L 1 sl
% T, ot 52'”“ " gt it s e
30 350
Peak
11 1.
457 2655 1142 48 4014 2500 1000 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249867 5.29 74.80 -23.71 37.68 26.7% 8.97 33.81 18.03 371 157 PEAK 1 M57.08 BLT7 ----mm -eoeee 7233 2650 8.89 3298 18.63 371 157 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
[—
00 00
AVGBE 54 VG54
T 528
— w e
5 5 e
Avg
11 1.
457 24655 1142 48 4014 2500 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2487.83 4b.46 54.00 -13.54 27.58 26.68 8.95 33.80 10.03 371 157 AVERAGE 1 M57.08 77,26 ------ ------ 64.78 26,54 8.89 32.98 10.83 371 157 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-61 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR491243B

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG_54 @ . AVG_54
) 1 z Ty q R
e L, i s P
30 30
Peak
175 f
Avg
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 491400 44.94 74,00 -29.86 33.47 3248 1277 3419 @41 - - PEAC 1 494,08 45.31 74.60 -28.69 33.84 3248 12.77 M.19 @41 - - PEAC
1OTHL0 4577 7400 -25.23 .61 36.80 1602 3676 @7 .- -- PEAC 2 THLR 49.15 74.60 -24.85 3239 3680 16.02 3676 @7 - - PEAK
3 737L.00 38.62 54.80 -15.33 21.86 36.80 16.02 36.76 .78 -- - AVERAGE 3 737L.08 38.60 54.60 -15.40 2184 36.80 16.02 36.76 0.78 - -- AVERAGE
TEL : 886-3-327-0868 Page Number : E2-62 of 219

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR491243B

Pol.

Horizontal Vertical
meel{ﬂ&Mn} 14“melmﬂlnmm
145 1225
815 115
10.6G (il (U
A6 54 AVG 54
~18G 53 7k
L imrr— L T Ry ——— e
Avg . %
113 i
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 19000
Frequency (NHz) Frequency (NHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number : E2-63 of 219

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
815 5
|
. PEAK BE 74 PEAK 74
00 00
52! WMMNMIWW\ 1 ‘ 52.» —] i} |
30 350
Peak
11 1.
462 2695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2489.25 50.94 74.00 -23.06 38.27 26.69 8.95 33.80 10.03 1o8 196 PEAK 1 246208 B87.85 ------ ------ 7468 26,50 8.98 3298 18.63 188 196 PEAK
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Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ REN:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248355 4A.52 54.00 -13.48 27.91 26.64 8.94 33.80 10.03 108 196 AVERAGE 1 262,08 79.67 ------ ----m- 67.22 26,50 8.9 32.98 10.83 188 195 AVERAGE
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